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@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
10 44RE—HEURIOUS JINE ARS PARS 10 dgRA—fBLIEIOUS | INE_ABS pARS
LINE_ABS_ | SPURTOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm -40 dBm
50 dam i = homan, A |l 50 dem et o A
__...—ﬁ--—h-"-’ AT AV [— e W = o
60 dBm -60 dBm
70 dB -70 dBi
-80 dBm -80 dém
-90 d8 -90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 910.56222 MHz -52.79 deém -39.79 dB 30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -52.90 dBm -39.90 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.77346 GHz -53.48 d8m -40.48 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.75331 GHz -53.28 dBm -40.28 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.97175 GHz -53.01 dBm -20.01 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.97427 GHz -52.67 dBm -39.67 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.86843 GHz -48.00 dBm -35.00 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.97292 GHz -47.87 dBm -34.87 dB
9.000 GHz 12,000 GHz 1,000 MHz 12,31534 GHz -40.85 dém -36.85 dB 9.000 GHz 13,000 GHz 1,000 MHz 1235633 GHz -49.80 dém -36.80 d&
13.000 GHz 19.500 GHz 1.000 MHz 19.39576 GHz -47.14 dBm -34.14 dB 13.000 GHz 19.500 GHz 1.000 MHz 19.41026 GHz -47.10 dBm -34.10 dB
( | J ( J J w
Date: 15.MAY 2023 22 35,04 Date; 15 MAY 2023 22:46:59
Highest Channel / QPSK
Spectrum luf
Ref Level 0.00 dem Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (thrk PApS
-10 ddpR—$RURIOUS | INE_ARS pAS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm v"—"L W e AN g i gt wj
.~—"""* o ooy o
-60 dBm
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up \ RBW | Frequency \ Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 982.30635 MHz -52.81 dBm -39.81 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.75289 GHz -53.51 dBm -40.51 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,96527 GHz -52.80 dBm -39.80 dB
3.000 GHz 9.000 GHz 1.000 MHz 6,85393 GHz -47.94 dBm -34.94 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.85227 GHz -49.84 dBm -36.84 dB
13,000 GHz 18,500 GHz 1.000 MHz 19.39676 GHz -47.01 dBm -34.01 db

i

Date. 158 MAY 2023 22 4219

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZR5G16A
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901A

LTE Band 25/ 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Sp ) = |[ spectrum by
Ref Level 0.00 dBm Offset 5.60 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit fheck pafbs
-10 défiE—§PURIOLS LINE ABS PARS -10 défie—§PURIOLS LINE ARS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm
50 dBm e o A |l 50 gem Y - —— A
p—————— AT > S avav e
-60 dBm -60 deém
-70 dB -70 dBi
-80 dBm -80 dBm
-00 dB -00 dbi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 928.45825 MHz -52.78 dBm -35.76 dB 30.000 MHz 1.000 GHz 1.000 MHz 918.80310 MHz -52.60 dbm -35.60 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.78480 GHz -53.53 dBm -40.63 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,78900 GHz -53.55 dBm -40.55 d&
1.820 GHz 3,000 GHz 1,000 MHz 2,99910 GHz -53.05 dém -40.05 dB 1.820 GHz 3.000 GHz 1.000 MHz 2,99406 GHz -52.90 dém -39.80 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.88043 GHz -47.98 dBm -34.98 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88093 GHz -48.24 dBm -35.24 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,32433 GHz -49.91 dém -36.91 de 9.000 GHz 13,000 GHz 1.000 MHz 1232083 GHz -49.65 dBm -36.65 d&
13.000 GHz 18,500 GHz 1,000 MHz 19.39326 GHz -46.92 dBm -33.92 dB 13.000 GHz 15.500 GHz 1.000 MHz 19.40476 GHz -47.00 dBm -34.00 dg
( | ) [ .- ( I ) ¢ o

Date: 15.MAY.2023 23:11:44

Date: 15 MAY 2023 23:18:22

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dem Offset 5.60 d&

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Limit thF‘l‘k
INE_ABS

[N
PARS

10 dBRR ‘PUR.IOLIS

| SPURIOUS_LINE_ABS_

-20 dBm

-30 dBm

-40 dBm

-50 dBm— m———— L

Tt
-60 dBm

-70 dém

-80 dém

-90 dBm

Start 30.0 MHz

40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up |

RBW

| Frequency \ Power Abs | ALimit |

30.000 MHz
1,000 GHz
1,920 GHz
3,000 GHz
9.000 GHz

13,000 GHz

1.000 GHz
1.840 GHz
3.000 GHz
9.000 GHz
13.000 GHz
19.500 GHz

1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz

-39.90 dB
-40.50 dB
-39.98 db
-35.00 dB
-36.86 dB
-33.85 dB

-52.80 dBm
-53.50 dBm
-52,98 dBm
-48.00 dBm

948.85807 MHz
1,74954 GHz
2,94656 GHz
6,87943 GHz

12.31034 GHz -49.86 dBm
19.40226 GHz -46.85 dBm

)

J [

Date 45 MAY 2023 211942

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901A

LTE Band 25/ 5MHz

Sp ) = |[ spectrum by
Ref Level 0.00 dBm Offset 5.60 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit fheck pafbs
-10 défiE—§PURIOLS LINE ABS PARS -10 défie—§PURIOLS LINE ARS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm
50 dBm ot x ] ||| 50 dem ot A
R v eV S s JR—— v S S S
-60 dBm -60 deém
-70 dB -70 dBi
-80 dBm -80 dBm
-00 dB -00 dbi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 945.94953 MHz -52.92 dBm -35.92 dB 30.000 MHz 1.000 GHz 1.000 MHz 887.77861 MHz -52.78 dbm -35.78 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.71301 GHz -53.46 dBm -40.46 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,80579 GHz -53.57 dBm -40.57 d&
1.820 GHz 3,000 GHz 1,000 MHz 2,99874 GHz -53.00 dém -40.00 dB 1.820 GHz 3.000 GHz 1.000 MHz 297499 GHz -52.83 dBm -39.83 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.96742 GHz -47.76 dBm -34.76 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98692 GHz -48.14 dBm -35.14 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,35183 GHz -49.53 dém -36.53 dB 9.000 GHz 13,000 GHz 1.000 MHz 12 84427 GHz -49.71 dém -36.71 d&
13.000 GHz 18,500 GHz 1,000 MHz 19.39676 GHz -46.94 dBm -33.84 dB 13.000 GHz 15.500 GHz 1.000 MHz 19.44675 GHz -46.89 dBm -33.89 d&
( | ) [ .- ( I ) ¢ o
Date: 15.MAY.2023 23:37.43 Date: 15 MAY 2023 23:44:20

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dem Offset 5.60 d&

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Limit thF‘l‘k
INE_ABS

PA

Es

PABS

10 dBRR ‘PUR.IOLIS

| SPURIOUS_LINE_ABS_

-20 dBm

-30 dBm

-40 dBm

50 dBm e

-60 dBm

-70 dém

-80 dém

-90 dBm

Start 30.0 MHz

40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up |

RBW

| Frequency \ Power Abs | ALimit |

30.000 MHz
1,000 GHz
1,920 GHz
3,000 GHz
9.000 GHz

13,000 GHz

1.000 GHz
1.840 GHz
3.000 GHz
9.000 GHz
13.000 GHz
19.500 GHz

1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz

-39.59 dB
-40.45 db
-39.63 db
-34,95 dB
-36.51 dB
-33.96 dB

-52.89 dBm
-53.45 dBm
-52.63 dBm
-47.95 dBm

928.49825 MHz
1,74954 GHz
1,92018 GHz
6,88243 GHz

12.34333 GHz -49.81 dBm
19.40176 GHz -46.96 dBm

)

J [

Date 45 MAY 2023 244540
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901A

LTE Band 25/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp ) = |[ spectrum by
Ref Level 0.00 dBm  Offset 5.60 d& Mode Auto Sweep Ref Level 0.00 dem Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
-10 dgfR—FEURIOUS LINE ARS PASS -10 d@—fRURIOUS_LINE ARS PARS
E | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
50 dBm gormcial _ A (0 cem ol r.
I——— \ v = A AT e
-60 dBm -60 deém
70 de -70 db
-80 dBm -80 dBm
-00 dB -00 dbi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 936.25437 MHz -52.70 dBm -39.70 dB 30.000 MHz 1.000 GHz 1.000 MHz 937.33383 MHz -52.93 dBm -39.93 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.83895 GHz -52.58 dém -39.58 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,82426 GHz -51.55 dBm -38.55 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.93360 GHz -52.84 dém -39.84 dB 1.920 GHz 3.000 GHz 1.000 MHz 299082 GHz -52.95 dBm -39.95 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.07202 GHz -48.01 dBm -35.01 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88443 GHz -47.98 dBm -34.98 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.34183 GHz -49.92 d8m -36.92 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.32983 GHz -49.76 dBm -36.76 d&
13.000 GHz 19,500 GHz 1.000 MHz 19.40976 GHz -46.69 dBm -33.60 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.78654 GHz -46.76 dBm -33.76 dB
( | J [ - ( ] ) ¢ we
Date: 16.MAY.2023 00:20:15 Date: 16.MAY 2023 00:25:33
Highest Channel / QPSK
Spectrum qu
Ref Level 0.00 dem Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit |thrk pPABS
-10 R —SPURIOUS | INE_ABS pARS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
50 dem— e e ———— PR ™ -
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency \ Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 947.40380 MHz -52.97 dBm -39.97 dB
1,000 GHz 1.840 GHz 1.000 MHz 1,75247 GHz -53.49 dBm -40.49 db
1,920 GHz 3.000 GHz 1.000 MHz 2,99298 GHz -52.58 dBm -39.58 db
3,000 GHz 9.000 GHz 1.000 MHz 6,88593 GHz -45.07 dBm -35.07 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,29784 GHz -49.99 dBm -36.99 dB
13.000 GHz 19.500 GHz 1.000 MHz 19.39876 GHz -46.89 dBm -33.89 dB
)i , GNANERDD wa
Dats- 16 MAY 2023 0024 53
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901A

LTE Band 25/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp ) = |[ spectrum by
Ref Level 0.00 dBm  Offset 5.60 d& Mode Auto Sweep Ref Level 0.00 dem Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count_100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
-10 dgfR—FEURIOUS LINE ARS PASS -10 d@—fRURIOUS_LINE ARS PARS
E | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
50 dBm s _ rmrrmmpeznc] | [l 50 cdBm s, A
R g A~ o e j—e—— R
-60 dBm -60 deém
70 de -70 db
-80 dBm -80 dBm
-00 dB -00 dbi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 905.71464 MHz -52.66 dBm -39.66 dB 30.000 MHz 1.000 GHz 1.000 MHz 944.01049 MHz -52.83 dBm -39.83 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.83685 GHz -50.82 dém -37.82 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.73442 GHz -53.19 dBm -40.19 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.97247 GHz -52.67 dém -39.67 dB 1.920 GHz 3.000 GHz 1.000 MHz 299874 GHz -52.94 dBm -39.54 dé
3.000 GHz 9.000 GHz 1.000 MHz 6.87293 GHz -48.14 dBm -35.14 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.83593 GHz -48.13 dBm -35.13 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.32583 GHz -49.83 dém -36.83 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.84627 GHz -49.75 dBm -36.75 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.40626 GHz -47.12 dém -34.12 dB 13.000 GHz 19.500 GHz 1.000 MHz 19.40176 GHz -46.85 dBm -33.85 dB
( | ) [ .- ( I ) ¢ o
Date: 16.MAY.2023 004640 Date: 16.MAY 2023 00:51:58
Highest Channel / QPSK
Spectrum qu
Ref Level 0.00 dem Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit |thrk pPABS
-10 d8RR—FPURIOUS | INF_ARS pARS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
i —y o N
50 dem—1 e Y e 2 i o
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency \ Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 939.16292 MHz -52.77 dBm -39.77 dB
1,000 GHz 1.840 GHz 1.000 MHz 1.77346 GHz -53.24 dBm -40.24 db
1,920 GHz 3.000 GHz 1.000 MHz 2,98435 GHz -52.86 dBm -39.86 db
3,000 GHz 9.000 GHz 1.000 MHz 6,86743 GHz -45.15 dBm -35.15 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,30084 GHz -49.75 dBm -36.75 dB
13.000 GHz 19.500 GHz 1.000 MHz 19.40576 GHz -46.77 dBm -33.77 dB
)i , GNANERDD wa
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901A

LTE Band 25/ 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp ) = |[ spectrum by
Ref Level 0.00 dBm Offset 5.60 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count_100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit fheck pafbs
-10 dgfR—FEURIOUS LINE ARS PASS -10 d@—fRURIOUS_LINE ARS PARS
S | SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm
50 dBm hpomats_ N ] [ ot A
Ry v mav e ST S JR—— iy TP
-60 dBm -60 deém
70 de -70 db
-80 dBm -80 dém
-00 dB -00 dbi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 939.16292 MHz -52.61 dBm -35.81 dB 30.000 MHz 1.000 GHz 1.000 MHz B896,50425 MHz -52.79 dbm -35.75 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.83805 GHz -51.55 dBm -38.55 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,74030 GHz -53.51 dBm -40.51 d&
1.820 GHz 3,000 GHz 1,000 MHz 2,98399 GHz -52.51 dém -39.81 dB 1.820 GHz 3.000 GHz 1.000 MHz 292497 GHz -52.84 dBm -39.84 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.88893 GHz -48.06 dBm -35.06 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.96242 GHz -47.99 dBm -34.99 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.34183 GHz -49.86 dBm -36.86 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.84777 GHz -49.71 dBm -36.71 dB
13.000 GHz 18,500 GHz 1,000 MHz 19.39726 GHz -46.96 dBm -33.86 dB 13.000 GHz 15.500 GHz 1.000 MHz 19.40026 GHz -47.06 dBm -34.06 d&
( | ) [ .- ( I ) ¢ o
Date: 16.MAY.2023 01:10:36 Date: 16, MAY 2023 01:15:53
Highest Channel / QPSK
Spectrum qu
Ref Level 0.00 dem Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit |thrk pPABS
-10 d8RR—FPURIOUS | INF_ARS pARS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
7 o b v, |
50 dBm ] B Py ———— S = ——
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency \ Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 952.43128 MHz -52.93 dBm -39.93 dB
1,000 GHz 1.840 GHz 1.000 MHz 1.76591 GHz -53.29 dBm -40.29 db
1,920 GHz 3.000 GHz 1.000 MHz 297931 GHz -52.85 dBm -39.85 db
3,000 GHz 9.000 GHz 1.000 MHz 6,83493 GHz -47.91 dBm -34,91 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,32333 GHz -49.97 dBm -36.97 dB
13.000 GHz 19.500 GHz 1.000 MHz 19.40376 GHz -47.02 dBm -34.02 dB
)i , GNANERDD wa
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Report No. : FG341901A

A2.6 Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0026
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0008

-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0008
20 Minimum Voltage 0.0012

Note:

1. Normal Voltage =54 V. ; Minimum Voltage =48 V. ; Maximum Voltage =57 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZR5G16A
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A3.LTE Band 26

A3.1 Peak-to-Average Ratio

Mode

Mod.

LTE Band 26 / 15MHz

RB Size

QPSK

16QAM 64QAM

256QAM Limit: 13dB

Middle CH

Full RB
5.62

Full RB Full RB

Full RB Result

6.32 6.72

6.67 PASS

LTE Band 26 / 15MHz

Middle Channel / Full RB/ QPSK

Spectrum

RefLavel 25.20 dom  Offset 5.20 do

ko Att

30 dE_AQT

2 ms @ RBW 20 MHz

[@15a view

Mean Pwr + 20.00 dB
Samples: 130000

F 636.5 MHzZ
Gomplementary Cumulative Distribution Function
Mean | Peak | crest | 0% |
Trace 1 [ 21.94 dem | 28.78 dam 6.84 0B 2.45 da
L J

100 | 0% | 0.01% |
4.52 dB 5.62 dB 6.26 dB
J ()

Middle Channel / Full RB/ 16QAM

Spectrum

ko Att

RefLavel 25.20 dom  Offset 5.20 do

30 dE_AQT
[@15a View

2 ms @ RBW 20 MHz

Gomplementary Cumulative Distribution Function

F 0365 MHz
Mean |
Trace 1 21.17 dBm

Peak |

crest |

0% | 100

Mean Pwr + 20.00 dB
Samples: 130000

| o0.am |

0.01% |
28.97 dem | 7.79 0B 3.04 d8 5.19 d& 6.52 de. 7.10 g8
J Qi We

Sporton International Inc. (Kunshan)
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Middle Channel / Full RB/ 64QAM

evel 25.20 dém  Offset 5.20 de
30 B AQT 2 ms @ RBW 20 MHz

N
N
001
1E-O T
\
1E-0 T %
‘L‘
1E-O -
i
[CF 836.5 MH2z2 Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 19.88 dem | 27.95 dam 5.07 6B 3.10d8 5.36 dB 6.72 dB 7.57 a8
—_— -
)i )i ARREE e

Middle Channel / Full RB/256QAM

Spectrum e
Ref Level 25.20 dam  Offset .20 08
att 3008 AQT 2 ms @ RBW 20 MH:

@153 view

S
™
0.01 =
%
1E-0! s
5
X
1E-0 A
i T
1
16D -
[CF 836.5 MHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function samples: 130000
peak | crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 17.83 dém | 25.70 dém 7.6 OB 3.04 d8 5.25 dB .67 0B 7.45 4B
Jj ] W e
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A3.2 26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW

15MHz

Mod. QPSK

16QAM

640AM

256QAM

Middle CH 14.21

14.45

14.45

14.45

BW

10MHz

Mod. QPSK

16QAM

64QAM

256QAM

Middle CH 9.81

9.67

9.75

9.79

BW

5MHz

Mod. QPSK

16QAM

64QAM

256QAM

Middle CH 4.95

4.76

4.89

4.90

BW

3MHz

Mod. QPSK

16QAM

64QAM

256QAM

Middle CH 2.93

2.97

2.95

2.99

BW

1.4MHz

Mod. QPSK

16QAM

64QAM

256QAM

Middle CH 1.30

1.29

1.25

1.25

LTE Band 26
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM
Spectum | (=) (=)
Ref Level 25.20 dém  Offset 5.20 dé » RBW 300 kHz el 25.20 dém Offset 5.20 dé & RBW 300 kHz
jo At 30dE SWT 126u: @ VBW 1MHz mode Auto FFT 30dE SWT 126ps @ VBW 1 MHz m™ode auto FFT
SGL Count 100/100 SGEL Count 100/100
(@ 1Pk Max ~ (@ 1Pk Max _
_ 1 mM1[1] — mi[1] 16.00 dBm)
0 cb Y a31.9 0 db I3 832.0 MHz
o U e | B Ay 2 . i ST By e 26.00 d8)
w0 i | 14 206000000 M 0 g w . e \ 14.446000000 VI
. J @ factor . st e | o factor \\ o
o : g o ! 5
{ / Il
20 20 |
et L o L - "
-40 dim=——t- -40 dim—+
-s0d -50 d
-60 df -60 df
70 -70
CF 836.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 831,945 MHz 16.56 dBm dB d 14,206 MHz M1 832.064 MHz 16.00 dBm dB down 14,446 MHz
T1 1 829,367 MHz -9.77 dBm ndg 26.00 d8 T1 1 829,337 MHz -10.13 dBm ndg 26.00 d8
T2 1 843,573 MHz -10.00 dBm Q factos 58.6 T2 1 843,783 MHz -9.70 dBm Q factos 57.6
] TN e (D &
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Middle Channel / 15MHz / 64QAM

Middle Channel / 15MHz / 256QAM

pectrum vy vy
Ref Level 25.20 dam  Offset 5.20 dé & RBW 300 kHz Ref Level 25.20 dém  Offset 5.20 d@ & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MH:  Mode Auto FFT e Att 30de SWT 1264 @ VBW  1MH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 17k Mzx
ETEN] 13.51 dBm)| ETEN] 11.54 dBm|
20 dem i 898.2680 MHz] 20 dam i 898.6580 MHz]
enmn LA, Kondp. 26.00 dB| xnde 26.00 dB|
10 dam 7 v B 14.446000000 MHz 10 dam i BalaaT et Ae i am vy e TN y 14.446000000 MHz
{ Q factor 58.0) { Q factor \ 58.1
o 0 T
/ |
Ty i 4
-1od 7 -10 i 1
20 ;‘ | -20 1I :
o L I\ / ‘\
-30d = Bt -30 d
el T k:\_j”wdk,-.,f;\ e [l YW
-40 dBm 40 dem
50 d 50 d
60 o -60 di
Fod 70 d
CF 836.5 MHz 1001 pts Span 30.0 MHz CF B36.5 MHz 1001 pts Span 30.0 MHz
Marker marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result |
ML 1 838,268 MHz 13.51 dsm ndB down 14,446 MHz [ 1 838,658 MHZ 11.54 dem ndB down 14,446 MHz
TL 1 523,157 MHz -12.37 dém 26.00 d& T1 1 529,337 MHz -14.99 dm 26.00 d&
T2 1 543,603 MH2 -12.34 dBm Q factor 58.0 T2 1 543,783 MHz -14.75 dBm Q factor 5B.1

J

J

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum

Ref Level 25.20 dam

Offset 5.20 dé & RBW 300 kHz

’E]

Ref Level 25.20 dém

Offset 5.20 dB & RBW 300 kHz

o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
L] 17.70 B . MIL1] 16.92 dBm|
20 dem o s 840.1360 MHz] 20 dam o . " 837.4790 MHz]
10 dam e Db @bt T - ard \ 26.00 dB| 16 dom e e iy e 26.00 dg|
f B \ 9.810000000 MH;] B \ 9.670000000 MH;]
N { Q factor ‘! 85.6] Q factor Y 86.6)
¢ e 3
10 d
/ \ i
20 — L | |
— ~ "y - -
IS o A N e .,
iy % oy, e
o s \
-40 dBm -40 dBm
50 dl -50 di
-60 df -60 di
-70 df -70 df
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 840,136 MH2 17.70 dBm ndB down 9.81 MHz M1 1 837,479 MHz 16.32 d8m ndB down 9.67 MHz
T 1 831,645 MHz -8.07 dBm nd@ 26.00 d& 1 1 831,685 MHz -2.00 dBm nd@ 26.00 d&
T2 1 841,455 MH2 -8.52 dBm Q factor 85.6 T2 1 841,355 MH2 -10.25 dam Q factor 86.6
L )il J ( J e
Spectrum
Ref Level 25.20 dom  Offset 5.20 db = RBW 300 khz Reflevel 25.20 dom  Offset 5.20 dé e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
ETEY] 15.29 dBm] MI[1] 13.47 dBm]
20 dem ; 638.1980 MHz| 20 dam G 637.2590 MHez|
™ e 26.00 dB — - 26.00 dB
10 dém 9.750000000 MHZ| 10 dem f N 9.790000000 MHZ|
N / Q factor | 86.0) 5 / Q factor 85.5
] \ B |
-10d - v -10dl + ¥
\ | i
20 b <0 7 |
Vs ST
= S A e M Y .
| ™ o
-40 dBm -40 dBm
50 dl -50 di
-60 df -60 di
-70 df -70 df
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Trc | value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 838,198 MHz 15.29 d8m ndB down 9.75 MHz M1 1 837,250 MHz 13.47 dBm ndB down 9.79 MHz
T 1 831,565 MHz -11.08 dam nd@ 26.00 d& 1 1 BIL66S MHZ -13.04 dém nd@ 26.00 d&
T2 1 841,315 MH2 -10.95 dam Q factor 86.0 T2 1 841,455 MHZ -12.37 dBm Q factor 85.5
—
L )il J ( J
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LTE Band 26

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

™ o o
Ref Level 25.20 dom  Offset 5.20 db = RBW 100 khz Reflevel 25.20 dom  Offset 5.20 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
RETE] 5.59 dBm] L] 14.76 B
20 dem % £47.09900 MHz| 20 dam 2 £47.12900 MHz|
i bk s aind N B b 26.00 dp) e A S B A e, 26.00 dp)
1o dem ] Bw \ 4945000000 MHZ| 10 dam BwW \ 4755000000 MHZ|
/ Q factor \ 169.3] Q factor | 176.0)
o Y o
-1od ¢ -10di
|
20 ; -20 + ;
Y | - o ’ n
. — i) Al A P o S e A A
| e v A BV Wi
-40 dBm -40 dém
sod 50 d
60 df -60 di
Fod 70 d
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 837.099 MHz 15.59 dBm ndB down 4,045 MHz M1 1 837,129 MHz 14.78 d8m ndB down 4,755 MHz
TL 1 534,012 MHz -10.24 dBm nd@ 26.00 d& T1 1 534,102 MHz -11.29 dam nd@ 26.00 d&
T2 1 838,958 MH2 -10.07 dBm Q factor 169.3 T2 1 838,858 MH2 -10.80 dBm Q factor 176.0
( T ] - ( T ] -
im b
Ref Level 25.20 dom  Offset 5.20 db = RBW 100 khz Reflevel 25.20 dom  Offset 5.20 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ETEN] 13.18 dBm| L] 1154 dbm|
20 dem a1 836.86000 MHz| 20 dam "] 834.48200 MHz|
ek Artmeler Ry B~ 26.00 dB| X ndB 26.00 db|
1o dem B 3 +.885000000 MHZ| 10 dam [ T ] T T +.895000000 MH
o Q factor | 171.9] o ‘ Q factor | 170.5}
i | i
10 ¢l it -10d +4 %
§ ;.’ Y
-20 A -20 \‘
A A N \
AN ¥ e
30 dé o < = -30 di —F
¥ IV PO s Ao
-40 dem—t -40 dém
50 d 50 d
60 df -60 di
-70 df -70 df
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 836.86 MH2 13.18 dBm ndB down 4,885 MHz M1 1 834,482 MHz 11.54 d8m ndB down 4,895 MHz
TL 1 534,052 MHz -12.72 dam nd@ 26.00 dB T1 1 834,072 MHz -14.41 dém nd@ 26.00 d&
T2 1 538,938 MH2 -12.53 dBm q factor 171.3 T2 1 838,968 MH2 -14.80 dBm q factor 170.5
( T ] ( T ] -

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

Spectrum e pectrum e
Ref Level 25.20 dom  Offset 5.20 db = RBW 100 khz Reflevel 25.20 dom  Offset 5.20 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dom DR ——17.03 ao] - ] 16,92 dbm|
e 837.50700 MHz] P PR PR 83700350 MHz]
10 dam ) \ 26.00 dB| 10 dom - A e 26.00 db|
By \ 2.931100000 MHZ] By \ 2.967000000 MHZ]
| q factor | 285.7] / qQ factor \ 282.1
o o "
.)j 1 { |
y 4 i ¥ ¥
10 7 10 7 T
/ \
/ i 0 _ L
B AT AN A Pt B e S
L
-40 dém
sod -50 di
60 df -60 di
7o d 70 di
OF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 837,507 MHz 17.83 dBm ndB down 2.9311 MHz M1 1 B837.0035 MHz 16.92 d8m ndB down 2,967 MHz
T 1 8350255 MHz -8.01 dBm nd@ 26.00 d& 1 1 535,0195 MHz -2.07 dBm nd@ 26.00 d&
T2 1 837 9565 MH2 -7.54 dBm q factor 285.7 T2 1 837 9865 MHZ -8.82 dBm q factor 282.1
L i J e )il e

L )| J
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pectrum vy vy
Ref Level 25.20 dam  Offset 5.20 dé & RBW 100 kHz Ref Level 25.20 dém  Offset 5.20 d@ & RBW 100 kHz
o Att 30de SWT 18 ps @ VBW 300 kH:  Mode Auto FFT e Att 30de SWT 18z @ VBW 300 kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 17k Mzx
ETEN] 16.27 dBm| ETEN] 13.64 dBm|
20 dam 835.58290 MHz| 20 dam 11 837.68080 MHz|
e e
AT . 26.00 dB| . - o NGB 26.00 dB|
- 4B
10 dém f Bw 2.949100000 MHz| 10 dem [‘ Hw 2.991000000 MHz|
/ Q factor | 2839 / Q factor 2080.1
o + | 0 :
4 / \
-1od . \ -10 df L }
! \
/ L / Y
20 -20
P WP N Ry WP BNy f \
L = S —
- [Tty
-40 dBm
sod 50 d
60 d -60 di
Fod 70 d
CF 836.5 MHz 1001 pts Span 6.0 MHz CF B36.5 MHz 1001 pts Span 6.0 MHz
Marker marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result |
ML 1 835 5820 MHz 16.27 dBm ndB down 20401 MHz [ 1 8376808 MHz 13.64 dBm ndB down 2,091 MHz
TL 1 5350315 MHz -8.79 dBm 26.00 d& T1 1 535,0075 MHz -12.09 dém 26.00 dB
T2 1 8370805 MHz -9.99 dBm qQ factor 283.3 T2 1 837,985 MHz -12.49 dam q factor 280.1
L J - L J

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum vy
Ref Level 25.20 dom  Offset 5.20 db = RBW 30 khz Reflevel 25.20 dom  Offset 5.20 d& & RBW 30 khz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
16.00 dBm} mi[1] 15.10 dBm)
20 d8m B836.96710 MHz| 20 dam = B36 140 MHz|
P 26.00 dB Wi, Sl CRHE W, 26.00 dB
10 dém 1.295100000 MHZ 10 dem Bw 1.292300000 MHZ
N Q factor : 646.9) 5 .| Q factor : 647.1
Ty kY T/ \rz
10 d 5 A -10d g
/ \ / N\
20 4 -20
7 R ~ L i
- A A - At L e nedn
WPASLE Sas ", o i 30 4 s e
-40 dBm -40 dém
s0d -50 di
60 df -60 di
70 df 70 o
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value Y-value | Function | Function Result |
M1 1 B836.9671 MH2 16.00 dBm ndB down 12051 MHz M1 1 B36.2504 MHz 15.19 d8m ndB down 1,2023 MHz
T 1 35,6427 MHz -9.98 dBm nd@ 26.00 d& 1 1 35,6427 MHz -10.92 dam nd@ 26.00 d&
T2 1 8371378 MH2 -9.81 dBm Q factor 646.3 T2 1 837,135 MHz -10.71 dBm Q factor 647.1
L )il J e ( J e

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 1.4MHz / 256 QAM

Spectrum
Ref Level 25.20 dém Offset 5.20 dB @ RBW 30 kHz Ref Level 25.20 dém  Offset 5.20 d@ & RBW 30 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode Auto FFT o Att 30dE SWT 632ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CETEN] 14.95 dBm| ETEN] 12 dBm|
20 dam ‘;‘, 836.73220 MHz| 20 dam M1 836 40 MHz]
Lol o VBB 26.00 dB| X A aatdB 26.00 db|
1o dem i By }"L 1.250300000 MHZ| 10 dam I T (I aiihed 1.250300000 MHZ|
N J Q factor 669.2] 5 Q factor 660.9]
ry/ '\ N )
-1od y ¢ -10 =4 ¢
20 E -20 ; "
~ v / \
04 A B emin ] p g
) Ry ] L e .
VI
~40 dBm
50 d 50 d
60 o -60 di
70 df -70 di
CF 836.5 MHz 1001 pts Span 2.8 MHz CF B36.5 MHz 1001 pts Span 2.8 MHz
Marker marker
Type | Ref | Trc | value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value |__Function | Function Result |
ML 1 836, 7322 MHz 14.95 dem ndB down 12503 MHz [ 1 B36,2504 MHz 13.12 dBm ndB down 12503 MHz
TL 1 B35,5734 MHz -11.07 dém ndg 26.00 d& T1 1 B35,8618 MHz -13.05 dam nd@ 26.00 d&
T2 1 837.1238 MHz -11.10 dam q factor 669.2 T2 1 837,1322 MHz -13.00 dam q factor 566.8
e ——

L )i

J

J
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A3.3 Occupied Bandwidth

Mode

LTE Band 26 : 99%0BW(MHz)

BW

15MHz

Mod.

QPSK

16QAM

64QAM

256QAM

Middle CH

13.46

13.49

13.43

13.46

BW

10MHz

Mod.

QPSK

16QAM

64QAM

256QAM

Middle CH

9.07

9.03

9.03

8.99

BW

5MHz

Mod.

QPSK

16QAM

64QAM

256QAM

Middle CH

4.49

4.50

4.50

4.49

BW

3MHz

Mod.

QPSK

16QAM

64QAM

256QAM

Middle CH

2.72

2.72

2.72

2.72

BW

1.4MHz

Mod.

QPSK

16QAM

64QAM

256QAM

Middle CH

1.09

1.09

1.09

1.09

BW

15MHz

Mod.

QPSK

16QAM

64QAM

256QAM

CH26790

13.49

13.52

13.43

13.46

N (o - (a
Spectrum Spectrum
Ref Level 25.20 dbm  Offset 5.20 db & RBW 300 khz Ref Level 25.20 dom  Offset 5.20 0B & RBW 300 KNz
S S0d8 SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att S0GE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@10k Max
PN | Mi[i], 15.26 dB | Mi[1] 14.80 dBm
2048 ¥ 141.0850 MH 20d T 129.9670 MHzZ|
104 il (L T e 56543457 MH 10 48 i QIR e 13.486513487 MH
| |
0 d8m } { 0 dem
! |
1o d ~ + 10 d |
/
20 1 20
N R . o A \
i apinac i
-40 dem—t -40 dém—t
-50 df -50 di
60 df 60 d
70 70
OF B36.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valug ¥-value |__Function_| | Type | Ref | Trc | X-valug Y-value |__Function_| Function Result |
ML 1 841,085 MHz 15.26 dBm M1 1 629,967 MHzZ 14.80 dBm
T 1 29,7268 MHz 10.13 da oce Bw 13,456543457 MHz T 1 829, 7567 MHZ 10.80 da oce Bw 13.4B6513487 MH2
T2 1 843,1833 MHz 10.11 dBm T2 1 543,2433 MHz 10.21 dBm
GINNIn ve (I ve
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Middle Channel / 15MHz / 64QAM

Middle Channel / 15MHz / 256QAM

Spectrum Spectrum
Ref Level 25.20 dam  Offset 5.20 dé & RBW 300 kHz Ref Level 25.20 dém  Offset 5.20 d@ & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MH:  Mode Auto FFT e Att 30de SWT 1264 @ VBW  1MH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 17k Mzx
ETEN] 13.84 dBm| ETEN] 11.94 dBm|
20 dem o 890.3260 MHz] 20 dam 853.3230 MHz]
11} — B - A2 E 427 M - e - E 457 M
10 dam . Qg By 13.426573427 MHZ] 10 dom . I =11 13.456543457 MHe]
] , e R
I !
o T - 0 T
. \ | \
10 d - -10di f i
! \ / \
-20 | | -20 4.'
J ) / \
a0 fmar, R . 304d _
ARy g T = P P
oy TN v LV WL e, oo
~40 dBm -40 dBm K
sod 50 d
60 o -60 di
70 df -70 di
CF 836.5 MHz 1001 pts Span 30.0 MHz CF B36.5 MHz 1001 pts Span 30.0 MHz
Marker marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 830,326 MHz 13.84 dem [ 1 833,323 MHz 11.34 dem
TL 1 529,7667 MHz 5.57 dém Oce Bw 13.426573427 MHz T1 1 529,7567 MHz 5.75 dém Oce Bw 13.456543457 MHz
T2 1 843.2133 MH2 9.47 dBm T2 1 843.2133 MH2 5.78 dBm
—_— T —

L )| J

L )| J

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum vy pectrum vy
Ref Level 25.20 dam  Offset 5.20 db w RBW 300 khz Ref Level 25.20 dom  Offset 5.20 db w RBW 300 knz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FET S 30dE SWT 126ps @ VBW 1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
CEIE] 16.70 dBm)| - MI[1] 16.04 dBm)|
20 dem 1 . X T2 898.1380 MHz] 20 dam 5 . 892.2440 MHz]
T T G T Y 9.070929071 MHZ] -f A T A G =t -1y At 9.030969031 MHZ]
10 dem 7 - 10 dam 7 -
\
0 ‘ . 0 ; :
{ \ | |
‘Lo B 104 ]
! \ | |
-20 - JI - 20 s \k
PN NP, gl Sa e SRV Fa Ve WSy B B oy i SN
Hod b _
-40 dBm -40 dBm
s0d S0 d
60 d -60 df
~70 df -70 df
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 838.138 MHz 16.70 dBm M1 1 832.244 MHz 16.04 dBm
TL 1 31,9645 MHz 11.32 dém Occ Bw 2.070929071 MHz 1 1 31,9645 MHz 11.02 dm Occ Bw 2.030969031 MHz
Tz 1 5410355 MHz 11.75 dam T2 1 40,9955 MHz 10.16 dam

L )| J

L )| J

Middle Channel / 10MHz / 64QAM

Middle Channel / 10MHz / 256 QAM

pectrum p m
Ref Level 25.20 dam  Offset 5.20 dé & RBW 300 kHz Ref Level 25.20 dém  Offset 5.20 d@ & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MH:  Mode Auto FFT e Att 30de SWT 1264 @ VBW  1MH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 17k Mzx
ETEN] 15.41 dBm)| ETEN] 13.04 dBm)|
20 dem Y 853.2630 MHz] 20 dam M 8404160 MHz]
Wy WA T P e DB e ] M = M
10 dom f’ vl A OBt 9.030969031 MHZ] 10 dom L Qcg P 8.991008991 MHz]
\ ¥
{ \ {
o - 0 T
10 d / A 10d .
/ 1\ i \\
r \ E
20 1 N 20 ’ ¥
. R ! SRR L \
I S Sy -30 di = - — A
R ARIEATT - T
~40 dBm -40 dBm
sod 50 d
60 o -60 di
70 df -70 di
CF 836.5 MHz 1001 pts Span 20.0 MHz CF B36.5 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 833,263 MHz 15.41 dem [ 1 840,416 MHZ 13.0¢ dem
TL 1 5319448 MHz 5.95 dBm Oce Bw 2.03096903 1 MHz T1 1 532,0045 MHz 6.56 dBm Oce Bw 5591008991 MHz
T2 1 840.9755 MH2 9.73 dBm T2 1 840.9955 MH2 6.16 dBm
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